<. scpsion
SEoH

Assembly Manual

FJ-T2 Vertical Tilting Bed
UN-2102 Hardware




Hardware List
Exterior Standing Frame Fitting

’%@%@\ %%%%@%

A10 L1 J7
(1PC) (16PCS) (16PCS)  (16PCS) (8PCS)  (8PCS) (8PCS) (8PCS) (8PCS) (8PCS) (2PCS)
(78%20*15) (D15*13)  (D7*32)  (D6*30) (D15*22) (D8*47) (D10*40) M6*15) D3*16) (M6*80)

D NN

Al3 BI13 C13 §7

(4PCS) (2PCS) (2PCS) (2PCS)  (2PCS)
(M6*50) (50%0.6) (50*1.0) (50*1.5) (200*40*3)

Bedframe Fitting

@ @
TSI O ce @&

Uls Y15 C7 J15 A7 B7 N1
(16PCS) (1PC) (441>cs> (8PCS) (24PCS) (8PCS) (2PCS) (4PCS) (4PCS) (2PCS) (14PCS)
(M6*12)  (D35%15)  (M6) (M6*42) (M6*30) (D10*1)  (D8%20)  (50*25%3)  (MS8*8) (M6*5) @4*14)

Gl 6 F16 \E‘&ﬂ ﬁ
(‘lPCS) (zycs (2C! (2PCS) (2PCS) @2PCS) (1pCs) (2pCs)
(51%26%5)  (180%120%3) (800N/300N D 22*565) (D21.8%96.5) (D21.8*60) (528%200) (528%200)
Cl4 Jl6 Kl6 L16
(2PCS) (zrcs) (2PCS) (1PCS) (1PCS) (1PCS)
(D12*18) (D12#33.5) (D60) (280*30*5) (D16*39) (D10*18)

Pre-assembled Fitting
There hardware have been assembled into the unit,so you don’t need to look for them into the bags

T2 o

AZIS AZ16 AZ17 AZ18 X51 X52 Y5 W35
(1PCS) (1PCS) (1PCS) (1PCS) (1PCS) (1PCS) (2PCS) (2PCS)
(115%35%38.5)  (115*35*38.5)  (160*50%40) (160*50*40) (154*48%10)  (154*48%10) (43%13*30) (138%52%24)

22




\ Panels and Bedframe:

PL-1901 @

NOTE:
A.CHILDREN (BELOW 18 YEARS OLD) ARE FORBIDDEN USING THIS FURNITURE. /
B. WHEN FOLDING DOWN THE BED, STAY AWAY FROM THE BENEATH OF THE BED.

WHEN FOLDING UP THE BED, STAY AWAY FROM THE MATTRESS. MIND THE GAP AND A
THEBOOK SHELF HOLDERS DURING THE MOTION OF THE BED.

21 2



Step 1

S

Al10 Gl
(1PC) (16PCS)
(78*20*15) (D6*30)

B3 G6
(4PCs) (2PCS)
(M6*12)

20




Step 17

L1
(8PCS)
(D3*16)

Step 2

RN

A10

(1PC)
(78%20%15)

11

I 1
X‘El

W ™ 9 Y

B1 Gl El
(16PCS) (16PCS) (8PCS) (8PCS) (8PCS)
(D7*32) (D6*30) (D15%22) (D8*47) (D10*40)
Gl
Gl
Gl
Gl
TOP

11
1ou
L)

Bl = -

Bl w |

Bl =




Step 3 Step 16

SRS I N

J
Al10 Bl Gl J16 K16 L16
(1PC) (16PCS) (16PCS) (8PCS) (8PCS) (8PCS) (1PCS) (1PCS) (1PCS)
(78%20%15) (D7*32) (D6*30) (D15%22) (D8*47) (D10*40)

(280#30*5) (D16*39) (D10%18)




: ‘ g |
) Za < . 3
= J
| D
o s

K7
(8PCS)

Step 4
=y
Al

16

., \‘x,‘ Qp @
K16 L16

Step 15




Step 5 Step 14
F3 F7

Al3 B13 C13
(@res) 2pcs 2»

( ) (2PCS) (24PCS) (24PCS)
(50*0.6) (50*1.0) (50*1.5)

(M6%30) M6)

o [T
. I
/ [ Keep pressing the bed frame during his sep. |
o o
R F3
W of ot
B . '
" S
\ = :
\ = 5
5

A:’: B X Fold down bed frame. Maintain in prone position by means of some weights. Fasten face
fronts using screws (F3) and washers (F7).



Step 6

Step 13
17

.
<J
S7  R3
(2PCS) (2PCS) (4PCS)

L1 T1 Vi
(5PCS) 2pCS) (1PCS)
(D3*16) (M4*10)  (1989%16%12) (M6*80)  (200%40°3) (M6*15)

PL-1901 € L

Brick Wall Only!

L1,

PL-1901 @

Vi
PL-1901 @




Step 12

=

Step 7

Z6
(2PCS)

o> %

B3
(4PCS)

L6
(2PCS)




10

Step 8
J1
¢

13

Step 11



Step 10

Step 9

L s e
G5

HS5
(2PCS)

(D12*18)

B7
(2PCS)
M6®3)

13
(4PCS)

(M6*50)

@,
.
la,

(2PCS)
(528*200)

(1PCS)
(528*200)

12



	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12

